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Louth: Antimicrobial Guidelines - Louth Hospitals: Antimicrobial Guidelines: Antenatal Infections /

Prophylaxis / Sepsis

Differentials

• Chorioamnionitis

• Listeriosis / Septic miscarriage

• Pre-term Pre-labour Rupture of Membranes (PPROM)

• Severe Life-Threatening Antenatal Sepsis – Source Unclear

• Urinary tract infection, e.g. cystitis, pyelonephritis

Tests to send

Bloods

• FBC, CRP, U&E, LFTs, Coag and lactate (if systemically unwell)

Microbiology

• Blood cultures

• Urine C&S

• HVS (if PROM)

• Sputum C&S

• Viral nose/throat swab (if influenza suspected)

Pause before prescribing

• Check computer system for history of resistant organisms, e.g. MRSA, ESBL

• Checks patient’s allergy status and stage of pregnancy

Comments

• N.B. Antenatal infections where the source cannot be elucidated (after meticulous clinical evaluation) should be treated as chorioamnionitis until a

definitive diagnosis can be made.

• In cases of severe sepsis+septic shock, refer directly to guideline on severe life-threatening antenatal sepsis .

Indication

Obstetrics - Chorioamnionitis / Sepsis - Source Unclear 18,21-23

First Line Antimicrobials

Benzylpenicillin 2.4g QDS IV

AND

Gentamicin 5mg/kg once daily IV

AND

Metronidazole 500mg TDS IV

Penicillin Allergy Alternatives

DELAYED-onset Penicillin Hypersensitivity

Cef-TRI-axone 2g daily IV

AND

Gentamicin 5mg/kg once daily IV

AND

Metronidazole 500mg TDS IV

IMMEDIATE-onset or SEVERE Penicillin Hypersensitivity

Clindamycin 900mg TDS IV

AND

Gentamicin 5mg/kg once daily IV

Note : If GBS resistant to clindamycin has been isolated, replace clindamycin with vancomycin 25mg/kg loading dose (max 2g), followed by 15mg/kg BD

IV AND metronidazole 500mg TDS IV.

Comments

• If the patient does not respond to initial empiric treatment or is severely unwell, contact Consultant Microbiologist for advice.
Indication

Obstetrics - Listeriosis / Septic Miscarriage 18,21

First Line Antimicrobials

Amoxicillin 2g four hourly IV

AND

Gentamicin 5mg/kg once daily IV

AND

Metronidazole 500mg TDS IV

Penicillin Allergy Alternatives

Vancomycin 25mg/kg loading dose (max 2g), followed by 15mg/kg BD IV

AND

Gentamicin 5mg/kg once daily IV

AND

Metronidazole 500mg TDS IV
IndicationObstetrics - Pre-term Pre-labour Rupture of Membranes (PPROM) 21,23First Line AntimicrobialsProphylactic antibiotics recommended if > 20 weeks gestation, clinically well and no evidence of chorioamnionitisor maternal sepsis:Benzylpenicillin 2.4g QDS IV x 48 hrs (8 doses) AND Azithromycin 1g STAT POFollowed by: Amoxicillin 250mg TDS PO x 5 daysPenicillin HypersensitivityAzithromycin 1g STAT POComments•If the patient has systemic signs of sepsis, then manage as per chorioamnionitis guidelines.Microbiological Investigations:•HVS for culture•Low vaginal swab and rectal swab for Group B Streptococcus•First void urine for Chlamydia trachomatis and Neisseria gonorrhoeae•Urine for microscopy and cultureDurationDuration as outlined above.  Duration should not extend beyond labour to the post-partum period.IndicationObstetrics - Severe Life-Threatening Antenatal Sepsis – Source Unclear 18,21,22Definition of Severe Sepsis: Sepsis plus sepsis-induced organ dysfunction or tissue hypoperfusionFirst Line AntimicrobialsMeropenem 1g TDS IVANDClindamycin 1.2g QDS IVNB. Use meropenem with great caution and close clinical monitoring if history of immediate-onset or severe penicillinhypersensitivity – approximately 1% risk of immediate-onset hypersensitivity to meropenem in patients with history of immediate-onsetpenicillin hypersensitivity.NB. Always contact Consultant Microbiologist for advice and if alternative antimicrobial choice required.IndicationObstetrics - Urinary Tract Infections -  Asymptomatic Bacteriuria or Cystitis 18,21,24,25First Line AntimicrobialsNitrofurantoin 50mg QDS PO (if < 36 weeks gestation)ORCefalexin 500mg TDS PO (if > 36 weeks gestation)Penicillin Allergy AlternativesDELAYED-onset Penicillin HypersensitivityNitrofurantoin 50mg QDS PO (if < 36 weeks gestation)ORCefalexin 500mg TDS PO (if > 36 weeks gestation)IMMEDIATE-onset or SEVERE PenicillinHypersensitivityNitrofurantoin 50mg QDS PO (if < 36 weeks gestation)ORFosfomycin 3g STAT PO (if > 36 weeks gestation)Comments•Avoid nitrofurantoin if > 36 weeks gestation or if delivery is imminent.•If pyelonephritis / systemic infection suspected, refer to the guideline onpyelonephritis / systemic infection . Nitrofurantoin, cephalexin and oral fosfomycinare not appropriate treatment options for pyelonephritis / systemic infection.•Always review empiric therapy after 48 hours in conjunction with C&S results.•A repeat urine sample must be sent after treatment is complete.Duration7 daysIndicationObstetrics - Urinary Tract Infections – Pyelonephritis 18,21First Line AntimicrobialsCeftriaxone 2g daily IV+/- if severeGentamicin 5mg/kg once daily IVPenicillin Allergy AlternativesDELAYED-onset Penicillin HypersensitivityCef-TRI-axone 2g daily IV+/- if severeGentamicin 5mg/kg once daily IVIMMEDIATE-onset or SEVERE Penicillin HypersensitivityContact Consultant Microbiologist for advice.Comments•Contact Consultant Microbiologist for advice if history of ESBL colonisation•Always review empiric therapy after 48 hours in conjunction with C&S results.Duration10 – 14 days
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